
I 7 2

^ 1 P H E R 7 5

, V " - - •••:"••?:*•

proceedings of the
national symposium on

Disposal
field in apni 1975

INSTITUTE OF

PUBLIC HEALTH ENGINEERING
AND RESEARCH
UNIVERSITY OF ENGINEERING 6 TFO-MOt.Ont UdOS



}f

proceedings of the
national symposium on

Wastewater
Disposal
held in april 1975

^ n i t ( c hUR COMMUNITY \//\\Z:< SUPPLY ::

I P.O. Box 93 I90 , 2509 AD



CONTENTS

FOREWORD

PROGRAMME OF THE SYMPOSIUM

KEYNOTE ADDRESS . . I

Dr. M. Nawaz Tariq
Director and Professor
Institute of Public Health
Engineering and Research, Lahore

4
INAUGURAL ADDRESS

Chief Guest
Dr. A. Arif
W H O Representative in Pakistan

A REVIEW OF PESHAWAR SEWERAGE AND DRAINAGE SCHEME . . 5

Abdul Aziz Khan
[...]
actually due to the growth In population and industries which results in a high per capita rate of generation
of pollution. The availability of increased water supply, improved living standard and the use of labour
saving devices are responsible for increase in volume and the amount of organic and inorganic pollutants in
the waste waters. , /

Karachi, youngest of the great cities of the sub-continent had its origin as a fishing village, bordering
on the Lyari River, close to its mouth at the Arabian Sea, sixty five miles to the extreme north west end of
Indus River Delta. Endowed with a natural harbour, which has been progressively improved over the years,
Karachi became a first class port of call for ship sailing the trade routes between the West and the East and

26



assumed increasing importance as a trade gateway to all Provinces of Pakistan and also to Afghanistan and
Central Asia. After Independence, with tremendous growth in population, Karachi started growing into a
major industrial-cum-commercial centre.

Karachi has a moderate climate which occasionally becomes sultry due to intense humidity in the
air. May and June are the hotest months of the year with temperature as high as 110 F, while January is the
coldest with temperature as low as 40 F. The humidity usually ranges between 10 and 85% during December
and August. The city lies at the fringe of the Monsoon belt and, therefore, receives a l o w rainfall during
July and August—the mean annual rainfall being about 7 inches.

In physical terms low, flat topped parallel hills devoid of vegetation and wide intervening p[ajns
with dry river beds, are the characteristics of the area. There is but one scanty perennial river—the Hub
River with a limited supply of water. The heights within the present greater city area generally do not
exceed 260 feet and gradually fall to 5 feet above mean sea level, at Keamari.

Topographically Karachi has been clearly divided into two hydrological areas on account of the
ridge running between M. A. Jinnah Road north and the Drigh Road south of it. This ridge forms also a
natural barrier between the Lyari and Malir Streams. ,

The first mechanised sewerage system in the sub-continent was located in Karachi. In 1884 a Scheme
was prepared to establish Shone's Ejector System in the city to pump the sewage to nearby lands proposed
to be developed into Sewage Farms. The earliest sewerage system was designed on the basis of separate
system and consisted of a sewer net work of several thousand running feet of glazed earthen ware pipes and
five ejector stations located in the old city. Wi th the improvement in the system more and more areas
were added. The sewage from various districts was pumped through twenty one pneumatic ejectors to
the two pumping stations from whence it was again pumped through rising mains to the two sewage
Farms one at Manghopir road in Lyari basin and the other at Chaneser Goth in Malir basin where it was
utilised for irrigation. The ejectors used compressed air which was supplied through a system of air-mains
connected to Compressor Stations. In addition to this Ejector System a network of gravity sewers also
existed which drained some areas to the nearby pumping stations. Moreover, the open drains located inside
the central city served as a relief to the system at times of an overloading or breakdown. Thus, the raw
sewage from the North-West part of the city was pumped to the sewage Farm No. I and from the South-
East part to sewage Farm No. 2, where it was utilised for irrigation. Vast areas of land were developed and
fruits and vegetables were grown on a commercial scale. The sewage Farm products carried no appreciable
value in the market owing to their quality. After continued use these farms became sewage sick and the
cultivable land gradually reduced and the area became covered with bushes. Ultimately these farms had to
be abandoned.

After independence, with tremendous growth in population Karachi city started growing into a
major industrial and commercial centre. The city water supply was increased but the sewerage facilities
remained the same. The old sewerage system could not cater for the increased water supply. The sewerage
services stood far below the requirements of the size of development taking place in the city. Consequently
the system became surcharged and sewage started over-flowing through the manholes into the city streets.

The Government of Pakistan realised the seriousness of the situation and inspired to develop the
city in a controlled manner invited foreign experts to prepare a Master Plan of the city. Messrs Merz Randet
Vatten (Pakistan) of Sweden were appointed as Consultant for Town Planning while two American Consul-
tant Mr. CareM Hill and Mr. Licher were engaged to survey the water supply and sewerage problems of the
city. Based on their recommendations, "Greater Karachi Sewerage and Sewage Disposal Scheme" was
prepared in 1952 by Central Engineering Authority, which was handed over to K.D.A. (formerly Karachi
Joint Water Board) for its execution after the sanction of the Government. According to this Scheme the
plan was to cater for an anticipated population of three million people by the year 1980. The base figure
used for estimating the quantity of sewage was 40 gallons per capita per day against a watar supply figure of
75 gallons. Thus, the total quantity of sewage in the final phase came out to be 120 MGD against a total
water supply of 225 MGD. In the Scheme Karachi was divided into four sewerage Districts each had to in-

27



corporate a network of trunk and sub-trunk sewers leading eventually to a treatment plant. The ultimate »N

capacity of the treatment plant No. I and No. 2 was to be 40 MGD each. While that of treatment plant
No. 3 and 4 to be 20 MGD. The above scheme was to be implemented in four phases spread over a number
of years. The first phase which was executed and completed by K.D.A. was handed over to Karachi Municipal ">
Corporation for its maintenance. This phase was concerned with the development of the system in Sewerage
Districts No. I and 2, envisaging a network of trunks and sub-trunks sewers with 20 MGD treatment plant
in each district.

Total lengths of trunk and sub-trunk sewers laid in the first phase of this scheme were 20.20 miles
in sewerage district No. I and 26.22 miles in sewerage district No. 2. The pipes used were of reinforced
cement concrete of A.S.T.M. Specifications ranged from I5"<£ to 66" 0. The capacities of the pipes were
based on the quantity of sewage influent for the population of the area to be served at the rate of 40 gallons
per head per day. A separate margin for infiltration from subsoil water was also provided at the rate of 1000
gallons per acre. The mnximum flow in trunk sewers has been taken as doubled in average flow, i.e. the r °
design flow has been taken as 2 DWF in trunk sewers. Whereas in sub-trunks the maximum flow has been
taken as 2.5 times the average flow. The minimum velocity has been fixed at 2.25 ft. per second, which is
self cleansing. The diameters of the sewers were designed according to William and Hazen's formula, taking
the value of the co-efficient of roughness as 100. Sewers were designed on the basis that they will carry the
design flow when flowing full. In the sewers the soffits of joining pipes of different sizes were laid at the same
elevation. The Rising Mains from different Pumping Stations to the Treatment Plant were of pre-stressed
concrete pipes, cast iron pipes and of Ductile Iron pipes as per required pressure.

The capacity of each Treatment Plant is 20 MGD with a provision of 100% expansion in future.
Both Plants were designed on the same principles and differ only in minor details. The plants are of the
trickling filter type with sludge digesters. Each Plant is capable of treating an average dry weather flow of
20 MGD at a maximum discharge of I .25 million gallons per hour. Both Plants consist of two units of 10 J

MGD each.

The following description is applied to each plant:

The Raw Sewage Pumping Station

Each plant receives the inflowing sewage at the deep inlet chambers of two raw sewage pumping
stations. The inlet chambers are each provided with a mechanical deep screen. This screen is in reality a
vertical Bar Rack with 3" clear opening between the bars, regularly combed out by a fully automatic cleaning
mechanism, and serves the purpose to withhold the larger screenings, which are harmful for the pump
impellers, or likely to cause clogging in pumps and pipes, such as floating logs, rags and even cadav2rs of
animals, which sometimes are found in large sewers. The Pumping Stations all have centrifugal pumps with
vertical shafts. The pumps are set in dry well with a suction pipe extending-into a wet well. They are
driven by electric motors in a motor room at ground level situated above the pump cellar.

The Unit Bar Screen

From the raw sewage pumping stations the sewage flows to a distribution chamber where the total v

quantity is split up in exact two even parts for the two treatment units of the plant. The first step in sewage
treatment is the Bar Screen, fine screen essential for removal of screenings, rags, coal etc. which have slipped
through the Bar Rack (coarse screen). The 4 feet deep entrance channel to the unit, in which channel a Bar
Screen has been placed, is designed for a certain minimum velocity of the sewage in order to prevent the grit
to settle down. The Bar Screen consists of bars with a I " clear opening between the bars and is also providsd
with a fully automatic cleaning mechanism, which is float controlled.

The mechanism operates as soon as the head loss of the flow through the screen exceeds a certain
minimum, which is recorded by an adjustabled float control apparatus situated next to the channel. How-
ever, it can also be operated manually. The amount of screenings in the sewage of countries like Pakistan
vary from 3 to 7 cub. ft. per mgs. The screenings are cut and reduced in size by a screening shredder, after
which, the ground screenings are returned into the channel down stream of the Bar Screen.

28



The Grit Chamoers

The sewage of this sub-continent contains an abnormal amount ot sand and other heavy solids com-
pared to sewages elsewhere. As soon as grit settles down in the settling tanks, or gets Into the pipes, it is
difficult to remove. We may, therefore, consider a pre-removal of this inorganic matter as the second essen-
tial step in the treatment prodess. It is now a generally accepted fact that the sand and inorganic matter
which is of 0.2 mm size or coarser with a specific gravity of 2.65 causes the most trouble and that at least
95% of this material should be removed before the sewage enters the treatment plant proper.

In the Karachi Plants, the grit chambers are equipped with the Detritor, which is a highly efficient
mechanism collecting all grit larger than 0.2 mm at a minimum loss of head. Under normal operating con-
ditions the grit removed contains only a very little percentage of decomposable matter on account of the
presence of a Grit Washing mechanism. Without washing, the decomposable matter out of the grit, odour
and fly nuisance are most likely to result.

The Pr imary Sedimentat ion Tanks

The third step of treatment is the removal of all settleable solids which are in the sewage, floating in
suspension or in solution. The floating and suspended solids mainly consist of organic and inorganic silt
smaller than 0.2 mm, whilst the dissolved matter consists of 1/3 organic matter and 2/3 minerals (partially
these minerals will not be decomposed in the treatment process). All the settleable solids which will be
removed in the primary sedimentation tanks form the essential part of the so-called raw sludge. The finest
material such as the colloids will be removed later on.

The four sedimentation tanks of each Karachi Plant are designed as typical Clanfiers and are relatively
shallow circular reinforced concrete basins of 138 feet inside diameter. The sewage flows towards the basin
through a pipe under neath the bottom and is introduced in the centre, where it enters the basin through an
influent well with max velocity. The influent well (usually a steel plate drum without top and bottom)
breaks this velocity down immediately and trans- forms the kinetic energy to potential with some head
loss. The sewage is forced in a downward direction and flows underneath the influent wellrim, where-
after it flows in radial and Inclined upward direction towards the perimeter of the basin, over the
V-Notched Weir plate all along the top of the perimeter wall. Hereafter it drops down in a launder through
which it is led to the outlet chamber and continues its way to the structures for the next step of treatment.

The radial velocity of the sewage decreases rapidly when it moves from the centre of the basin
towards the perimeter well. This is obvious as the sectional area of the sewage flow increases in the same
time, proportional with the radius of section. Theoretically speaking the particles of large sizes and greater
specific gravity will be apt to settle down first, much nearer to the centre of the basin than the smaller
particles.

The Clarifier is equipped for mechanical removal of the settled solids, called "raw sludge" and also
for removal of the surface floating material, called "scum". The sludge is raked to a sludge pocket near the
centre of the basin from which it is removed tfy means of sludge pumps to the digesters. The scum is removed
by a special scum skimmer towards a scum trough. Both settleable solids and the scum are pumped to the
digesters. The sedimentation tanks are designed in such a way that the sewage is detained in the basins for a
certain length of time, called the detention time, which usually averages 2 hours.

The Trickling Filters

The Karachi Plants are designed in accordance with the Biofiltration method of treatment with high
rate filtration for domestic and industrial sewage. A trickling filter consists of broken stones, piled up in
reinforced concrete containers of almost cylinderical shape, (for the Karachi Plants these containers are about
7 feet high and 136 feet diameter with a level top surface). The sewage coming from the sedimentation
tanks flows through a pipe underneath the concrete bottom slab and then through a vertical pipe in the
centre of the filter in upward tiirection. On top of the filter a steel distributors is mounted consisting of two

29



horizontal) pipes left and right of it. These two pipes (they may have a rectangular cross section) are on one
side provided with one horizontal row of small holes (orifice), the water under pressure of the hydrostatic
water surface in the outlet chamber of the sedimentation tank is forced through the orifices and develops a
turbine (or jet) action in horizontal direction, upon which both pipes, i.e. the distributor, turn around.
It may be emphasized that no electric power is used for this merrygo round movement. The water streaming
through the orifices are equally distributed over the top area of the filter bed and "trickles" downwards to
the bottom slab and sideways to the launder running alongside the perimeter of the filter to a discharge
chamber further downstreams.

Soon after the trickling filter is put into operation a microbiological life develops. Bacteria, pro-
tozoa, microworms, etc. settle on a micro-botanical growth as algae, mosses, and fungi, rapidly appearing on
the wetted surfaces of the filter material. The typical sewage Bacteria of which the "E. Coli" is most frequent,
are very useful. Being aerobic bacteria, they need a constant supply of oxygen flowing through the pores ^,
between the filter stones. The activated bacteria and other micro-organisms are capable to break down
(by oxidation) all colloidal and dissolved organic matter and partly to convert it to settleable matter.

The Final Sedimentation Tanks